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Always Tough

Part List DX-2115

lg 1h00 ji5 s sliws Wishd Ciud | Jgas

Code Name (oh8)pL Code Name (o=h8)ols
1 Outer Flange gseug0 | 26 | small gear S2gS 8303
2 | Grinding Wheel Suweaiio | 27 | bearing 6200-2RZ 6200 Suy by
3 Inner Flange witsge | 28 | screw M4#12 ax
< Wheel cover Bilo o8 | 29 | Seal ring iblg
5 | Screw. MB*18 Bdlao LB 2 | 30 | armature assembly Joun )l
6 | Spindle aidJwo | 31 | dust ring J2a0,T 65 185 )8
7 Key3*10 Cadh Jueyls | 32 bearing sleeve a3 Sl
8 | anti-dust cover WSS aa Sy | 33 | wind baffle 3835
g Screw. M5%14 wSipSosan | 34 | screw ST4.2*65f Sl 2
10 | spring washer5 g 35 stator assembly Sadull
11 | bearing box wsSySwys | 36 | motor housing Siddl odwgs
12 | bearing 6202-2RS 6202 Sayply | 37 | screw S5T4.2*32 Sl Au
13 | bearing plate Soguly iigays | 38 right handle Sl y owd
14 | spring washer 4 Hblg | 39 | screw ST4.2*16f w2y
16 | screw M4#12 & | 40 | carbon brush holder Wledle
16 | big gear Syheexs | 41 | screw ST4.2%12 GEM 2
17 | circlip 16 &5 | 42 | carbon brush Jed
18 | bear 808-22 608 Saupls | 43 | carbon brush holder e s
19 | Side handle GSeSexws | 44 | left handle IEERR
20 | screw,S5T4.8%30 saxvan | 45 | switch uls
21 | Gear box wsSyS | 46 | inductor ujs
22 | circlip 8 oSJas b | 47 | cord clamp sy
23 | spring oS Jas 8 | 48 | cord guard S a3
24 | lock pin oSJas | 49 | cable plug Jis
25 | hex.nut M8 szuo)l pwoyge | 50 | spanner ST
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